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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE - 
(ACCORDING T O  EhlO204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE C E R T W  THAT THE PRODUCT LlSTED BELOW WAS DESIGNED. MANUFACTURED AND TESTED ACCORDING TO OUR OIlALlTY SYSTEM AND REOUIREMENTS ClVEN IN ONE OR MORE OF THE 

FOLLQWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUEEL PRODUCTO LISTADO ABAJO FUE DISEÑADO. FABRICADO Y PROBADO DE ACUERDOCON NUESTRO SISTEMA DECALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

API 5 9 8  - VALVE INSPECTION AND TESTINC AP16D - PIPELINE VALVES -CATE. PLUG, BALL AND CHECK 
API 5 9 9  -METAL PLUG VALVES - FLANGED. THREADED AND WELDMG API 600 - STEELGATE VALVES, FLANGED AND WELDMG ENDS 
A N S I R I 6 - 1 0  - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSlB16-11 - FORGED FIITINGS. SOCKET - WELDING AND THREADED ~.. .~--. ~. - ~ ~ -  ~ ~~ ~ ~ 

ANSI 616-34 - VALVES - FLANGED, THREADED AND WELDlNG ENDS 
MSS-SP61 - PRESSURE TESTING OF STEEL VALVES 

API 602 . COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
WELDING AND EXTENDED - BODY ENDS 

V&VE W L O W  EMISSION CONTROL (Y) PPM'S MAX.)(VALVULa SUMINISTRADA CON CONTROLDEBAJAS 
EMISIONES FUGITNAS(%I PPM'S m) ) PNEUMATIC (PSI) 80 80 l (NEUWTICA) 

f MECHANICAL TESTS 1 

Part No. AC042A08MAA8300000 I 

FACIO-21 REV "Y 

CERTIFICAW POR: CERTIFIED BY : 
ASEGURAMIMTO DE CALIDAD QUALITY ASSURANCE 

TzfE& BACK (SEATI 1 2 

1125 1125 N A  N A  

(C?!O) 4** Fig. 5206 F UT WCB, API TRIM No.8 830000 D e s c r i D h o n  
Descripcián CAST STEEL CATE VALVE 300 CLASS 

(VALVULA COMPUERTA DE ACERO FUNDIDO CLASE 300) 

~ ~ $ ~ ~ ~ p ~ ~ ~ $  

HYDROSTATIC ( P S ~  
(HIDROSTATICA) 

TENS YIELD ELG RED BHN 

KPSl KPSI % % 
C V N ~  IST ZND 3RD AVG 
74.97 44.52 27 46 163 

71.49 44.37 31 57 150 

100.20 68.88 24 47 273 

L 

CHEMICAL COMPOSITION 1%) COMPOSICI~N QQUIMICA (%) 

I T E M  HEAT NO. MATERIAL 
(PARTE) (COLADA) (ASTMl 

BODY WH27847 ASTMA.2I6IWCB 
CUERPO 

BONNET WH16907 ASTMA-216NCB 
BONETE 

WEDCE D339l ASTM A - 2 1 7 1 ~ ~ 1 s  
DISCO 

v c MII P S si Ni CI M0 CU Cb 
0.203 0.870 0.031 0.019 0.517 0.020 0.065 0.008 0.030 0.006 

Noml i ra ted  to ( N o m l u d o  a) Y30 Tnimer to (Temole a) 650 Cooled in air. (Enfiado en a&.) 

0.184 0.988 0.024 0.015 0.501 0.024 0.053 0.005 0.034 0.003 
Normalvafcd lo INomialirado a) 930 T e m e r  to (Tem~le  a) 650 Cmled in air. (Enhiado en aire.) 

0.120 0.880 0.012 0.028 0.800 0.290 12.570 0.055 0.032 0.005 
Nomialirado a I N o m l i ~ t e d  to) Y70 Temple a (Temoer to) 630 Enüiado en a M  (Cwled in a k )  


